
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California 90013
(213) 576-6600 � Fax (213) 576-6640

http://www.waterboards.ca.gov/losangeles/

1 June 22, 2023

ORDER NO. R4-2023-0292
FILE NO. 08-164

CI-5714

WASTE DISCHARGE REQUIREMENTS
ISSUED TO

VENTURA COUNTY WATERWORKS DISTRICT NO. 16
(PIRU WASTEWATER TREATMENT PLANT)

The California Regional Water Quality Control Board, Los Angeles Region (Los Angeles 
Water Board) finds:

BACKGROUND

1. Ventura County Waterworks District No. 16 (hereafter Discharger) provides 
domestic and some commercial wastewater collection, treatment, and disposal 
services for the town of Piru in an unincorporated area of Ventura County. The 
[...]
electrochemical nano diffusion (END) desalination treatment and two evaporation 
tanks for concentrating the brine generated from the END system. END is a water 
treatment technology that combines elements of electrochemical cells, ion exchange 
membranes, and Electrodialysis Reversal (EDR) treatment. Approximately 130 tons 
per year of brine waste or salts will be produced and periodically trucked to an 
authorized landfill.

6. The Discharger will also upgrade the Piru WWTP, including ozone disinfection and 
belt press dewatering processes. The disinfected, tertiary-treated wastewater will be 
discharged to the subsurface through two existing percolation ponds.

7. The Discharger anticipates that the upgrade of the Piru WWTP and the startup of 
the END desalination process will be completed by June 2023 and that the Piru 
WWTP with END/EDR system will provide an effluent that complies with all 
requirements in Title 22 of the California Code of Regulations (CCR) and all the 
effluent limitations set forth in this Order.

8. On February 9, 2023, April 6, 2023, and June 1, 2023, Los Angeles Water Board 
staff conducted a site inspection to verify the information provided in the ROWD and 
observed the construction progress of the desalination treatment system and 
evaporation tanks. During the site visit on June 1, 2023, the Discharger requested 
onsite discharge of disinfected tertiary-treated wastewater for landscape irrigation 



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

3

by subsurface application to approximately 18,000 square feet, as shown in Figure 
8. The estimated discharge flowrate is 1,000 gallons per day (gpd). The Discharger 
also informed staff that due to equipment delivery delays, the Piru WWTP will not be 
fully operational until August 31, 2023 at the latest. 

9. The source of potable water for the residents in the town of Piru is groundwater. The 
potable water provider is California American Water, which acquired Warring Water 
Service, Inc. in September 2022.

10. The State Water Resources Control Board (State Water Board) adopted Statewide 
General WDRs for Sanitary Sewer Systems (General WDRs for SSS), Order No. 
2006-0003 on May 2, 2006, and amended the WDRs by Order No. WQ 2008-0002-
EXEC and Order No. WQ 2013-0058-EXEC. The General WDRs for SSS, as 
amended, provides a consistent, statewide regulatory approach to address sanitary 
sewer collection systems. The General WDRs for SSS require public agencies that 
own or operate sanitary sewer systems to develop and implement sewer system 
management plans and report all sanitary sewer overflows (SSOs) to the State 
Water Board's online SSO database. On October 11, 2006, the Discharger enrolled 
under the General WDRs for SSS.

The State Water Board adopted Statewide WDRs General Order for SSS, WQ 2022-
0103-DWQ on December 6, 2022, which becomes effective on June 5, 2023. On 
April 13, 2023, the State Water Board issued a Notice of Applicability for 
Continuation of Regulatory Coverage under the 2022 General WDRs for SSS to the 
Discharger.

REGULATORY AGENCIES

11. The Los Angeles Water Board is the permitting agency for the discharge of 
disinfected, tertiary-treated wastewater from the Piru WWTP to the percolation 
ponds and onsite landscape subsurface application areas. The Los Angeles Water 
Board issues WDRs to ensure that discharges of effluent from the Piru WWTP do 
not adversely affect the quality of groundwater and its beneficial uses.

12. The Los Angeles Water Board is required pursuant to California Water Code (CWC) 
section 13523 to consult with and receive recommendations from the State Water 
Resources Control Board Division of Drinking Water (DDW) regarding public health, 
safety, or welfare. Based on consultation with DDW staff, a Title 22 engineering 
report for onsite landscape irrigation by subsurface application is not required and is 
not subject to DDW’s review and approval.

PURPOSE OF ORDER

13. The purpose of this Order is to renew the WDRs for the Piru WWTP. This Order 
includes effluent and groundwater limitations to ensure that the discharge of waste 
complies with groundwater quality objectives and requirements set forth in the Water 
Quality Control Plan for the Los Angeles Region: Basin Plan for the Coastal 



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

4

Watersheds of Los Angeles and Ventura Counties (Basin Plan) for the protection of 
beneficial uses.

14. In order to renew the WDRs, the Discharger submitted the following to the Los 
Angeles Water Board.

A. A design report of the evaporation tanks on January 17, 2023, and January 23, 
2023.

B. A revised Form 200/ROWD on February 13, 2023, in response to a directive to 
submit a ROWD for the Piru WWTP issued on January 13, 2023.

C. Supplemental information on March 27, 2023, in response to an incomplete 
application letter dated February 28, 2023.

15. The WDRs are issued pursuant to Chapter 9, Division 3, Title 23, California Code of 
Regulations (CCR) and, therefore, eligible for a section 20090(a) exemption from 
CCR, Title 27, except for brine discharged to the evaporation tanks onsite. The 
discharge authorized herein and the treatment and storage facilities associated with 
the discharge, except for discharges of residual sludge, brine, and solid waste, are 
exempt from the requirements of CCR, Title 27, section 20005 et seq. The 
exemption, pursuant to section 20090(a) of Title 27, is based on the following factors: 
the waste consists primarily of domestic sewage and treated effluent; the WDRs are 
consistent with water quality objectives; and the treatment and storage facilities 
described herein are associated with a municipal wastewater treatment facility.

16. The evaporation tanks for brine disposal, as described in Finding No. 21.D. of this 
Order, are designed to contain liquid wastes or wastes containing free liquids. The 
evaporation tanks function as surface impoundments as defined in section 20164 of 
CCR, Title 27, and are regulated herein as engineered alternatives that are allowed 
under section 20080 (b) of CCR, Title 27. Specific requirements for the evaporation 
tanks are included in Section D of this Order.

17. California Water Code (CWC) section 13260 requires any person "proposing to 
discharge waste, within any region that could affect the quality of the waters of the 
state, other than to a community sewer system," to file a report of waste discharge. 
The term "waste" is defined in CWC section 13050(d) to include "sewage and any 
and all other waste substances, liquid, solid, gaseous, or radioactive, associated 
with human habitation, or of human or animal origin, … prior to, and for purposes of, 
disposal." The Discharger proposes to discharge tertiary-treated domestic and some 
commercial wastewater to land where it could affect the quality of the waters of the 
state.

18. CWC section 13267 authorizes the Los Angeles Water Board to require that any 
person who proposes to discharge waste submit, under penalty of perjury, technical 
or monitoring program reports to the Los Angeles Water Board. The estimated costs 
of these reports are approximately between $25,000 and $39,000. The burden, 



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

5

including costs of these reports, bears a reasonable relationship to the need for the 
reports and the benefits to be obtained from the reports, which include protection of 
public health and the environment. This Order incorporates Monitoring and 
Reporting Program (MRP) No. CI-5714 for the Discharger (File No. 08-164), which 
is also necessary to ensure that the discharge of waste complies with this Order and 
is protective of human health and the environment.

19. This Order is adopted pursuant to CWC sections 13263 and 13267. It sets forth 
requirements, prohibitions, and other conditions to comply with the Basin Plan and 
the MRP. The Discharger is also responsible for inspecting the treatment facilities 
and ensuring compliance with the WDRs in this Order.

FACILITY AND TREATMENT PROCESS DESCRIPTION

20. Piru WWTP and Vicinity

A. The Piru WWTP (34°24'05.0 "N, 118°49'30.9 "W) is located at 2815 East 
Telegraph Road in Piru in an unincorporated area of Ventura County 
(Assessor's Parcel Numbers (APN) are 055-0-170-375 and 055-0-170-415).

B. The two percolation ponds (34°23'26.1 "N, 118°49'58.9"W) are located 
approximately 4,000 feet southwest of the Piru WWTP and approximately 500 
feet away from the Santa Clara River. The APNs are 055-0-160-295 and 055-
0-270-275.

C. The two evaporation tanks are located within the area of the Piru WWTP.

D. The Piru WWTP and its percolation ponds overlie the Piru Groundwater Basin 
(Department of Water Resource Basin No. 4-4.06), as shown in Figure 2. The 
Basin Plan defines the subject subbasin as Piru Groundwater Basin-Lower 
Area West of Piru Creek Subbasin.

21. Piru WWTP Processes

A. The Piru WWTP has a tertiary treatment capacity of an average daily dry 
weather flow of 500,000 gpd. Tertiary Treatment at the Piru Treatment Plant 
consists of treating the secondary treated effluent to reduce the levels of 
chlorides and TDS present for meeting the discharge requirements. As shown 
in Figures 3 and 4, the secondary treated effluent from the Clarifiers flows via 
gravity to the Equalization Basin. From the Equalization Basin, the secondary 
treated effluent is then pumped via the Tertiary Pump Station to the tertiary 
treatment system. Tertiary treatment reduces the levels of chlorides and TDS 
through a desalination treatment known as Electrochemical Nano Diffusion 
(END). END is a water treatment technology that combines elements of 
electrochemical cells, ion exchange membranes, and Electrodialysis Reversal 
(EDR) treatment. Prior to entering the END for desalination, the secondary 



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

6

treated effluent undergoes pre-treatment consisting of disinfection and filtration 
to reduce potential bio-loading of the END system.

B. The Piru WWTP consists of an influent pump station, two vertical bar screens, 
two extended oxidation ditches, and two secondary clarifiers. In addition, an 
ozone disinfection unit, two multimedia filters, an END desalination unit, and 
two evaporation tanks for brine disposal will be constructed. The following is a 
brief description of each unit process component, as shown in Figures 3 and 
4.

i. The influent pump station consists of a wet well and three submersible 
pumps and lifts the influent from the sewer collection system to 
downstream processes by gravity flow.

ii. Two vertical bar screens are operated in parallel to remove large materials 
that could interfere with wastewater treatment.

iii. The two extended oxidation ditches have a total volume of 570,000 
gallons. Each oxidation ditch is divided into two zones: anoxic and aerobic 
zones, which are designed to facilitate biochemical oxygen demand 
(BOD) removal and nitrogen removal by nitrification and denitrification 
processes.

iv. Each of the two circular-shaped secondary clarifiers has a dimension of 
45 feet in diameter and 12 feet in depth.

v. The ozone disinfection system consists of an air compressor unit, an 
oxygen concentrator unit, an ozone generator unit, and an ozone contact 
tank. To remove viruses and pathogens in the effluent, an appropriate 
concentration-time (CT) or oxidation and reduction potential (ORP) value 
will be maintained based on the demand by seasonal variations, 
temperature, pH, turbidity, dissolved organics and inorganics.

vi. Each of the two multimedia filters consists of three layers of media: 
anthracite, sand, and gravel and will be operated in parallel. The empty 
bed contact time for each filter will be approximately 5.9 minutes.

vii. The modular END desalination system consists of electrochemical cells, 
ion exchange membranes, and electrodialysis reversal (EDR) unit. The 
EDR desalination system can treat up to 140,000 gpd of wastewater and 
produce up to 5,600 gpd of brine.

C. Waste activated sludge from the secondary treatment is sent to two onsite 
aerobic digesters for digestion. Residual sludge from the digesters is 
dewatered by a belt press. Dewatered sludge is hauled off offsite to Toland 
Road Landfill, an authorized waste management facility.



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

7

D. Evaporation tanks – Produced brine from the END desalination treatment is 
discharged into nearby evaporation tanks. The tanks consist of above ground 
galvanized steel tanks fitted with multiple non-woven membrane polyethylene 
liners and a leak detection system, as shown in Figures 5 and 6. Each tank has 
a rated storage capacity of 156,000 gallons. Each pond contains an operational 
volume of 70,000 gallons, which accounts for the 6 inches of minimum level 
and 2 feet of freeboard required. Level-detecting instrumentation is mounted to 
each tank and wired to the local Programmable Local Controller (PLC) which 
communicates to the Supervisory Control and Data Acquisition (SCADA) 
system. In the event an instrument detects a high level, an alarm is transmitted 
to notify the Operators to assess the system. In the event an instrument detects 
a high-high level, the Desalination Treatment system is automatically 
commanded to shut down.

i.  The dimensions of each evaporation tank will be 83 feet by 56.34 feet and 
4.75 feet.

ii. The liner system consists of two 36-mil geomembranes, and each liner is 
supported by an 8-ounce geotextile liner. The bottom of the tank, 
consisting of wire cables on earthen ground, will be covered with another 
layer of geotextile and geomembrane of 30 mils or thicker, as shown in 
Figure 6.

iii. Each tank is equipped with a downdraft floating evaporating blower that 
produces boundary layer evaporation.

For operation, there is a weather station for monitoring local weather 
conditions. The blowers are equipped with controls to ramp their speed 
(capacities) up and down based on production, target brine concentration, and 
weather conditions. During an Operator's weekly routine maintenance reviews, 
each pond is inspected to verify production efficacy, brine composition, level, 
and the system's integrity; particularly the liner assembly and its leak detection 
system.

HYDROGEOLOGY AND GROUNDWATER

22. According to the Lower Santa Clara River Salt and Nutrient Management Plan dated 
June 2015, the Piru basin is confined to the north by the Topatopa Mountains and 
to the south by the Oak Ridge and Santa Susana Mountains. The majority of the 
Piru basin is covered by recent and older alluvium consisting of 60 to 80 feet of 
permeable sands and gravels of the San Pedro formation. The impermeable Pico 
formation underlies the older alluvium in the eastern portion of the Piru basin. The 
basin is bound by the San Cayetano Fault to the north and Oak Ridge Fault to the 
south.

Groundwater in the alluvium flows mostly parallel to the Santa Clara River channel. 
In the San Pedro formation, the predominant flow direction is also parallel to the river 



Ventura County Waterworks District No. 16  Order No. R4-2023-0292
Piru Wastewater Treatment Plant File No. 08-164

8

channel but also includes some north to south flow perpendicular to the axis of the 
Ventura syncline.

23. There are four groundwater monitoring wells (MW-1, MW-2, MW-3, and MW-4) 
located in the vicinity of the percolation ponds, as shown in Figure 7. The total depth 
of MW-1, MW-2, MW-3, and MW-4 is 73 feet, 79 feet, 48 feet, and 48 feet, 
respectively. According to the groundwater elevation contour in Figure 7, the 
upgradient monitoring well is MW-1, the downgradient monitoring well is MW-2, and 